MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT

AND
MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date: July 2, 2002
Revised: September 17, 2002, November 4, 2002, March 26, 2003

PERMIT NUMBER: ME0100617
LICENSE NUMBER: W000870-5L-D-R

NAME AND ADDRESS OF APPLICANT:

SANFORD SEWERAGE DISTRICT
P.O. Box 338, River Street
Sanford, Maine 04083

COUNTY: York County

NAME AND ADDRESS WHERE DISCHARGE OCCURS:

School Street Extension
Sanford, Maine 04401

RECEIVING WATER AND CLASSIFICATION: Mousam River/Class C

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Michael Hanson
Superintendent

(207) 324-5313
1. APPLICATION SUMMARY

a. Application: The applicant has applied for renewal of Department Waste Discharge
License (WDL) #W000870-46-C-R which was issued on June 13, 1994, and expired on
June 13, 1999. The WDL authorized the discharge of up to a monthly average flow of
5.5 million gallons per day (MGD) of advanced treated sanitary waste waters from a
publicly owned treatment works (POTW) facility to the Mousam River, Class C, in
Sanford, Maine.



MEO0100617 FACT SHEET Page 2 of 27
W000870-5L-D-R

1. APPLICATION SUMMARY (cont’d)

b. Regulatory Authority: On January 12, 2001, the Department received authorization from
the U. S. Environmental Protection Agency (EPA ) to administer the National Pollutant
Discharge Elimination System (NPDES) permitting program in Maine. From this point
forward, the program will be referred to as the Maine Pollutant Discharge Elimination
System (MEPDES) permitting program and will utilize a permit number of #ME0100617
(same as NPDES permit) as the primary reference number for the SSD’s MEPDES
permit.

c. Permit Summary: Major components of this permitting action include;

1. Establishing three tiers of seasonal discharge limitations. Tier I limits for are being
carried forward from the previous license and are in effect until May 31, 2005. Tier II
and Tier III limits become effective June 1, 2005. Beginning calendar year 2006,

Tier III limits provide for a higher level of discharge between February 15 and
April 15 of each year when the flow in the Mousam River is greater than 100 cubic
feet per second (cfs).

2. Establishing year-round monthly average and or daily maximum water quality based mass
and concentrations limits for aluminum, bis(2ethylhexyl) phthalate, cadmium, copper, silver
and zinc for Tier I and requiring the submission of a toxicity reduction evaluation (TRE) for
aluminum, ammonia, cadmium, copper, silver and the water flea.

3. Establishing seasonal monthly average and daily maximum mass limits for ammonia and
phosphorus for Tier I, Tier II and Tier III.

4. Establishing critical flow thresholds of the Mousam River whereby discharges are prohibited.
Tier I is 10 cfs, Tier II is 20 cfs and Tier III is 100 cfs.

5. Establishing chronic no observed effect level (C-NOEL) whole effluent toxicity (WET)
limits for the water flea and brook trout for Tier I and Tier II and requiring the submission of

a TRE for the water flea.

6. Establishing a minimum dissolved oxygen content of 7.5 ppm in the discharged effluent for
Tier II.

7. Establishing year-round monthly average and or daily maximum water quality based mass
and concentrations limits for arsenic and lead for Tier II.

1. APPLICATION SUMMARY (cont’d)



MEO0100617 FACT SHEET Page 3 of 27
W000870-5L-D-R

d.

History: The most recent/relevant licensing, permitting and compliance actions include
the following:

September 29, 1993 — The EPA issued a renewal of NPDES permit #ME0100617 for a
five year term.

June 13, 1994 — The Department issued WDL renewal #W000870-46-C-R for a five year
term.

July 14, 1998 — The EPA issued Administrative Order (AO) #ME0100617, Docket

No. 98-12 based on the SSD’s inability to consistently meet the effluent limitations for
ammonia, aluminum, copper, biochemical oxygen demand (BOD), total suspended solids
(TSS), settleable solids, pH and phosphorus and failure to fully implement the industrial
pretreatment and combined sewer overflow (CSO) abatement requirements in the 1993
NPDES permit. The AO required the SSD to submit a Waste Water Treatment Facility
Upgrade Facilities Plan and Implementation Schedule, a CSO Abatement Master Plan
and Implementation Schedule and a final Local Industrial Discharge Limits Report
containing proposed modifications to the existing local limits. The SSD has complied
with the submission requirements of the AO. The AO established year-round interim
mass and/or concentration limits for aluminum, copper, TSS, BOD and settleable solids
and seasonal interim limits for ammonia, BOD and phosphorus.

January, 1999 — The SSD submitted an application to the EPA to renew NPDES permit
#MEO0100617. The EPA deemed the application complete for processing on

February 4, 1999. It is noted the EPA never acted on the application by issuing a NPDES
permit.

February 2001 — The Department submitted a final Total Maximum Daily Load (TMDL)
report to the EPA for review and approval. The document entitled, Mousam River
TMDL, Town of Sanford, Final Report, Feb 2001, was prepared due to the fact that a

3.7 mile segment of the Mousam River from the Route #4 bridge in Sanford to Estes
Lake in Sanford is not attaining the standards of its assigned classification for dissolved
oxygen and certain toxic substances. It is noted the SSD discharge is located
approximately 0.8 miles downstream of the Route #4 bridge and 2.9 miles upstream of
Estes Lake in Sanford. The TMDL was developed for BOD, phosphorus, ammonia
nitrogen, and seven toxic substances.

March 8, 2001 — The EPA approved the Department’s February 2001 TMDL for the
aforementioned 3.7 miles segment of the Mousam River.

February 22,2002 — The SSD submitted an application to the Department for renewal of
the WDL.

1. APPLICATION SUMMARY (cont’d)



MEO0100617 FACT SHEET Page 4 of 27
W000870-5L-D-R

€.

Source Description: The waste water treatment facility, located on School Street
Extension in Sanford, treats domestic, industrial, and commercial waste waters from
entities within the District’s boundaries in the Town of Sanford. The waste water
treatment facility serves a population of approximately 12,000 users. Several industrial
users are required to pre-treat their waste waters and the SSD monitors all industrial
pretreatment under U. S. EPA guidelines. The sanitary collection system is
approximately 60 miles in length, is 5% combined (sanitary and storm water) and 95% is
separated, has 13 pump stations (two with on-site back-up power and 11 supported by
portable generators) and two CSQO’s that are authorized to discharge pursuant to Special
Condition N of this permitting action. The SSD waste water treatment facility is
authorized to receive and treat up to 40,000 gallons per day of septage received from
local septage haulers.

Waste Water Treatment: The existing waste water treatment facility provides greater
than a secondary level of treatment via two aerated lagoons and three facultative lagoons.
Tertiary treatment of lagoon effluent is accomplished through chemical addition of
poly-aluminum chloride (PAC) and clarification to remove phosphorus and enhanced
BOD and TSS reductions through mixed media filtration of effluent prior to discharge to
the Mousam River. Waste water flows from the headworks, where facilities for grit
removal and septage receiving are located, to the two aerated lagoons and hence to the
facultative lagoons. Lagoon effluent is pumped to mixing tanks where PAC is introduced
to facilitate precipitation and flocculation of phosphorus-enriched organic mass which is
settled out as sludge in two tertiary clarifiers. Clarified effluent is further filtered through
a substrate of coal and sand in four tanks. Two now defunct ultra-violet disinfection
units were utilized to further disinfect final effluent before discharge to the Mousam
River via a small effluent pond then to a concrete channel. Waste sludge is pumped to
two belt filter presses and dewatered sludge cake is removed to a licensed landfill located
on the facility's grounds.

To comply with the most stringent limitations recommended in the TMDL prepared by
the Department, the SSD is currently in the design phases of a treatment plant upgrade.
Once upgraded, all influent waste water will be pumped by the Mousam River pump
station to the grit removal facilities. Screenings removal equipment will be located at the
pump station ahead of the wet well. Septage receiving facilities will be located near the
grit removal facilities and septage will be metered into the grit removal facilities at a
controlled rate. Effluent from the grit removal facilities will flow by gravity to a
biological nutrient removal (BNR) oxidation ditch treatment system. The oxidation ditch
provides sequential aerobic, anoxic, and anaerobic treatment zones to provide biological
treatment of BOD, TSS, nitrogen (nitrification and denitrification) and phosphorus.

1. APPLICATION SUMMARY (cont’d)



MEO0100617 FACT SHEET Page 5 of 27
W000870-5L-D-R

Mixed liquor from the oxidation ditch will flow to two circular secondary clarifiers.
Settled sludge will be either returned to the BNR system or wasted to a holding tank.
Secondary clarifier effluent will flow to the secondary equalization basin and pump
station. The equalization basin will moderate peak influent flows and allow a reduction
in peak flows to the tertiary and disinfection treatment facilities. If influent flow exceeds
the desired maximum tertiary flow rate for an extended period of time, excess flows will
be diverted from the equalization basin to the long term storage lagoons (existing
stabilization lagoons). Flow from the secondary equalization basin will be pumped to the
tertiary treatment facilities. Poly-aluminum chloride (PAC) or ferric chloride will be
added to the waste water prior to the flocculation tanks to precipitate remaining
phosphorus. The flocculation tank’s effluent will enter the inclined plate clarifiers where
sludge solids (chemical phosphorus sludge) will settle out. Clarifier effluent will receive
additional treatment in sand filters that will further reduce effluent BOD, TSS and
phosphorus concentrations. During the summer period, filter effluent will be disinfected
using ultraviolet light and post aerated with diffused aeration. Treated effluent will be
discharged to the Mousam River via a serpentine outfall channel located adjacent to the
river. Periodically, water will be pumped out of the long term storage lagoons using the
intermediate pump station. The stored water will be pumped either to the grit removal
facilities, flocculation tanks, disinfection facilities or directly to the effluent outfall
depending on the characteristics of the water and the effluent discharge permit
requirements at the time. Waste activated sludge and chemical phosphorus sludge will be
mechanically dewatered and disposed of in an existing sludge landfill located adjacent to
the treatment facility.

Construction of the facility upgrade is scheduled to begin on or before May 31, 2003 and
substantial completion of the upgrade is scheduled for on or before May 31, 2005.

2. CONDITIONS OF PERMITS

Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for
discharges require application of best practicable treatment, be consistent with the U.S. Clean
Water Act, and ensure that the receiving waters attain the State water quality standards as
described in Maine's Surface Water Classification System. In addition, 38 M.R.S.A., Section
420 and Department Regulation Chapter 530.5, Surface Water Toxics Control Program,
requires the regulation of toxic substances at the levels set forth for Federal Water Quality
Criteria as published by the U.S. Environmental Protection Agency pursuant to the Clean
Water Act.

3. RECEIVING WATER QUALITY STANDARDS



MEO0100617 FACT SHEET Page 6 of 27
W000870-5L-D-R

Maine law, 38 M.R.S.A., Section 467(6)(A)(2) classifies the Mousam River main stem, from